

QUTE(M) - Crack Bars



Test Set: 0								
Sample ID	T. Nom.	Actual thickness 90° Side	Actual thickness 270° Side	First Leg Estimate 90°	First Leg Estimate 270°	Second Leg Estimate 90°	Second Leg Estimate 270°	FINAL REPORTED CRACK HEIGHT (BASE TO TIP)
1	0.375"							
2	0.375"							
3	0.375"							
4	0.375"							
5	1.000"							
6	1.000"							
7	1.000"							
8	1.000"							